
Number Item name

NU-NTX.3 1/10 SCALE 4WD NUCLEAR MODIFY CAR

NTX.3 1/10 SCALE 4WD NITRO MODEL CAR

00100-2 KING PIN BALL

00128 BRAKE STOP REGULATOR

00134 CARBURATOR LINKAGE

00142-1 BRAKE LEVERAGE ADJUSTER

00141 ADJUSTING NUT



00142-1 BRAKE- TROTTLE JOINT

00171-1 BKRAKE SPRING

02043-4 COMPOSITE PISTON ADJUSTABLE

02043-8 SHOCK ALU ADJUSTABLE NUT

02050-1 BATTERY SUPPORT SPACERS

03003 KIT UNIBALL

03003-5 REAR STIFFENER FOR HIGH- TRACTION TRACK

03034 ANTI-ROLL BAR HOLDERS

03035-4 BALL D.5x4 MM.



03035-6 BALL D.5x6 MM.

00230 FUEL PIPE

02039 CLIP SET

03044 CENTERING PLATE FIXING WASHERS

03055-2 COMPOSITE DUAL SERVO SAVER ARM E SPACERS

03061-45 TURNBUCKLE M3x45 MM.

03069 D6 BALL

03069-3 D6 BALL FOR ANTI-ROLL BAR

03075 BUSHING FOR FUEL TANK



03076

BUSHING FOR  THROTTLE-BRAKE LINKAGE AND

CARBON  RADIO PLATE

03086-1 UNIBALL

03089-6

COMPOSITE  GEAR DIFFERENTIAL BEVEL AND

SATELLITE GEARS (2+4)

03089-8

METAL GEAR DIFFERENTIAL KIT        BEVEL AND

SATELLITE GEARS (2+4) + WASHER+ ALUMINUM

CROSS

03089-9 ALUMINUM CROSS FOR PLASTIC GEAR BEVEL

03089-11 WASHERS 5x10x0.2

03089-12 CROSS FOR METAL GEAR BEVEL

03089-14 WASHERS 3x8

03089-13 WASHERS 5,2x15x0.3



03089-15 WASHERS 5,x10x0.5

03079  REAR BODY HOLDER

03080 FRONT BODY MOUNT SET

03081 REAR BODY MOUNT SET

03085 ANTENNA

03086 SHOCK ABSORBER COMPOSITE KIT

94011 ALLU FLANGED NUT FOR WHEEL

03095 COMPOSITE ARMS SUPPORT BUSHES KIT

03134 FRONT ARM STOP



03136-1 D6 BALL 12,5mm

03137-2 ANTI-ROLL BAR D6 BALL NUTS SET

03137-3 ANTI-ROLL BAR  BUSHING SET

03159 BRAKE PAD SET

03170 SHORT SHOCK ABSORBER KIT (N. 2 PCS.)

03170-1 SHORT SHOCK ABSORBER BODY

03170-2 ALU SHORT SHOCK CUP NUT

03170-3 ALU SHORT SHOCK CUP NUT

03170-4 HARDENED SHOCK SHAFTS



03170-11 SHOCK ABSORBER SOFTER MEMBRANES

03182-1

HIGH SMOOTHNESS PISTON                             1

HOLE

03182-2

HIGH SMOOTHNESS PISTON                                   2

HOLES

03182-3

HIGH SMOOTHNESS PISTON                                    3

HOLES

03182-4

HIGH SMOOTHNESS PISTON                                   4

HOLES

03185 BRAKE LINKAGE

03186 BRAKE CAM

03214-7 CLUTCH SPRING CUP

03214-8 FLYWHEEL NUT



03214-9 CLUTCH PRELOAD ADJUSTABLE NUT

03234-1 THROTTLE TIE BEAM

03235-1 BRAKE TIE BEAM

03237-1 REAR LOWER ARM PIN Ø3x55

03241-1

GEARBOX SHOE SPRING + BALLS + M3x10 SCREW

SET

03243-1 MUFFLER SUPPORT SPRING

03245-1 FRONT  LOWER ARM PIN Ø3x74

03276 ALU WASHERS 3x7x2

03283 FRONT  BULKHEAD



03286 FRONT UPPER   BULKHEAD

03286-1 FRONT ROLL CENTER CARBON THIKNESS 0,5 mm

03287 CARBON FIBER FRONT SHOCK TOWER

03289-3 CARBON FIBER RADIO PLATE

03293 DOUBLE FRONT LOWER ARM HOLDER

03293-1 FRONT LOWER ARM HOLDER

03294 BELT TENSION ADJUSTMENT BUSHING

03297 FRONT DIFFERNTIAL GEAR

03297-2

FRONT ALUMINUM  DIFFERENTIAL COVER WHIT

BUSH



03297-3

FRONT ALUMINUM  DIFFERENTIAL COVER WHIT

BUSH

03297-5 COMPOSITE GEAR DIFFERENTIAL CASE

03297-7 DIFFERENTIAL SEAL

03298 CENTRAL PULLEY SUPPORT

03300-2 REAR BULKHEAD

03300-6 UPPER REAR BULKHEAD

03301 REAR LOWER ARM DOUBLE HOLDER

03301-2 REAR BULKHEAD COVER

03302

CARBON FIBER REAR UPPER SUSPENSION

SUPPORT



03303 REAR DIFFERNTIAL GEAR

03303-1

REAR  ALUMINUM  DIFFERENTIAL COVER WHIT

BUSH

03303-4 REAR COMPOSITE GEAR DIFFERENTIAL CASE

03304 SPEED SHAFT SUPPORT

03304-1 SPEED SHAFT SUPPORT (BRAKE SIDE)

03307-3 CARBON FIBER SPEED SHAFT SUPPORT

03308 CARBON FIBER REAR UPPER ARM SUPPORT

03309 RADIO PLATE SUPPORT

03311-1 ROLL-BAR



03313-S SOFT COMPOSITE FRONT  ARM

03313-H HARD COMPOSITE FRONT  ARM (OPTIONALAL)

03315 CARBON  BODY SUPPORT HOLDER

03320 CARBON  EXSTENSION FOR STEERING BLOCK

03321  FRONT DRIVE SHAFT

03321-1  REAR DRIVE SHAFT

03321-2 DRIVE SHAFT COUPLING

03322 COMPOSITE FRONT  UPPER ARM

03324 COMPOSITE STEERING BLOCK



03325 COMPOSITE RADIO BOX

03327-3 FRONT ANTI-ROLL BAR Ø 2 ,3  OPTIONAL

03 FRONT ANTI-ROLL BAR Ø 2 ,6

03327-8 FRONT ANTI-ROLL BAR Ø 2 ,8   OPTIONAL

03328-S SOFT COMPOSITE REAR  ARM

03328-H HARD COMPOSITE REAR  ARM

03328-1

STEEL EXSTENSION PLATES FOR REAR

SUSPENSION ARMS

03330 ALU ENGINE MOUNTS (RIGHT + LEFT)

03337-1 REAR COMPOSITE UPRIGHT



03337-3 REAR ALU 7075  UPRIGHT

03338 CARBON BUMPER COVER

03339 FRONT UPPER ARM SUPPORT

03341 COMPOSITE FRONT BUMPER

03345 FUEL TANK

03347-47 COMPOSITE 2-SPEED GEAR 47T (2ST) OPTIONAL

03347-48 COMPOSITE 2-SPEED GEAR 48T

03347-49 COMPOSITE 2-SPEED GEAR 49T (2ST) OPTIONAL

03347-52 COMPOSITE 1-SPEED GEAR 52T (1ST) OPTIONAL



03347-53 COMPOSITE 1-SPEED GEAR 53T (1ST)

03347-54 COMPOSITE 1-SPEED GEAR 54T (1ST) OPTIONAL

03348 CARRIER FOR 1-SPEED GEAR (1ND)

03349 CARRIER FOR 2-SPEED GEAR (2ND)

03350 2-SPEED GEAR BOX SHOE SET

03351 GEARBOX SHOE SET ADAPTER

03355 KEVLAR PULLEY KIT

03356 COMPOSITE SERVO SAVER ARM

03356-5 SERVO SAVER PIPE



03356-6 SERVO SAVER SPRING

03356-7 SERVO SAVER SHAFT

03356-8 SERVO SAVER SPRING ADJUSTER

03357 COMPOSITE REAR AIR EXTRACTOR

03358 FRONT WHEEL AXLE

03359-5.0

ALU OFFSET WHELL HUBS              (THICKNESS

5MM)

03359-4.5

ALU OFFSET WHELL HUBS             (THICKNESS

4,5MM) OPTIONAL

03359-5.5

ALU OFFSET WHELL HUBS             (THICKNESS

5,5MM) OPTIONAL

03360

STEEL DIFFERENTIAL OUTDRIVE ADAPTERS

JOINTS



03361

STEEL DIFFERENTIAL OUTDRIVE ADAPTERS

JOINTS

03362 CENTRAL BELT TENSION PLATE

03363 ALUMINUM 7075 CHASSIS

03363-1

ALUMINUM 7075 CHASSIS                      MORE FLEX

OPTIONAL

03363-2

HARD ANODIZED   ALUMINUM 7075 CHASSIS

OPTIONAL

03365 BRAKE DISCK DRIVER

03366 SERVO HOLDER

03367 CENTRAL BELT TENSION BEARINGS SHAFT

03368 OUTRIGGER ACCELERATOR



03369 FLOATING ADJUSTMENT PLATE

03370 SPEED SHAFT

03371

FRONT CARBON CHASSIS PLATE

(OPTIONALAL FOR CHASSIS 03363)

03371-1

FRONT CARBON CHASSIS PLATE

(OPTIONALAL FOR CHASSIS   03363-1)

03371-2

REAR CARBON CHASSIS PLATE

(OPTIONALAL FOR CHASSIS   03363-1)

03372 CENTRAL-FRONT PULLEY AXLE

03375 CARBON PLATE SUPPORT

03376 OPTIONAL BRASS WEIGHTS 25 g

03378 REAR ANTI-ROLL BAR Ø 2  OPTIONAL



03378-3 REAR ANTI-ROLL BAR Ø 2,3

03378-6 REAR ANTI-ROLL BAR Ø 2,6   OPTIONAL

03379 REAR TIE ROD

03381-1 CLUTCHBELL (ALUMINUM)

03381-2 ALUMINUM CLUTCH KIT  (WITHOUT PINION)

03382-1 FLYWHEEL FLAT

03385 FRONT BELT 186 T  (REINFORCED BELT)

03385-1 FRONT BELT 186 T (SOFT BELT) OPTIONAL

03385-2 CENTRAL BELT 390 T (REINFORCED BELT)



03385-3 CENTRAL BELT 390 T (SOFT BELT) OPTIONAL

03385-4 REAR BELT 177 T (REINFORCED BELT)

03385-5 REAR BELT 177 T (SOFTBELT) OPTIONAL

03387 ALU WASHERS 3x7x3

03388-1 CLUTCH SHOE

03388-2 CLUTCH FLYWEIGHT SET

03389 ALU CLUTCH DISC

03389-1 THRUSTBEARING COLLAR

03390 CLUTCH SPRING



03391-14 PINION GEAR 14T  (1ST)

03391-15 PINION GEAR 15T  (1ST)

03391-19 PINION GEAR 19T  (2ST)

03391-20 PINION GEAR 20T  (2ST)

03395 REAR AERODINAMIC DISC (OPTIONAL)

03395-1 FRONT AERODINAMIC DISC (OPTIONAL)

03397 BRAKE DISC

03398-5 SHOCK ABSORBER SPRINGS        1,5 MM. - BLACK

03398-6 SHOCK ABSORBER SPRINGS        1,6 MM. - WHITE



03398-7 SHOCK ABSORBER SPRINGS        1,7 MM. - RED

03408 BELT TENSIONER

90000 BEARING 5-10-4

90001 BEARING 6-10-3

90006 BEARING 10-15-4

90007 BEARING 5-8-2.5

90008 FLANGED BEARING 6-10-3 FLANGED

90018 AXIAL THRUSTBEARING 5-10-4

90019 FLANGED BEARING 5-8-2,5 FLANGED



90021 BEARING 4-7-2.5

91001 SCREW M3 x 10

92000 COUNTERSUNK FLAT HEAD SCREW     M3 x 4

92001 COUNTERSUNK FLAT HEAD SCREW     M3 x 6

92002 COUNTERSUNK FLAT HEAD SCREW     M3 x 8

92004 COUNTERSUNK FLAT HEAD SCREW     M3 x 12

92009 COUNTERSUNK SCREW M2,5x6

920010 COUNTERSUNK SCREW M2,5x5

92011 COUNTERSUNK FLAT HEAD SCREW     M3 x 5



92022 COUNTERSUNK SCREW M2x4

92023 COUNTERSUNK FLAT HEAD SCREW   M2,5 x 8

92025 COUNTERSUNK FLAT HEAD SCREW   M2,5 X 4

93000 BUTTON HEAD SCREW M3 x 4

93001 BUTTON HEAD SCREW M3 x 6

93002 BUTTON HEAD SCREW M3 x 8

93003 BUTTON HEAD SCREW M3 x 10

93004 BUTTON HEAD SCREW M3 x 12

93005 BUTTON HEAD SCREW M3 x 14



93009 BUTTON HEAD SCREW M2 x 5

93010 BUTTON HEAD SCREW M2 ,5 x 5

93012 BUTTON HEAD SCREW M3 x 5

94003 NUT M3 AUTO LOCK

95000 SILICON O-RING

95001 O-RING 12x1,6 FOR ADJUSTABLE NUT

95006 FRONT-REAR DIFFERENTIAL O-RING

96002 FLANGED SCREW M3X8

97003 PIN Ø2,5 X 13,8



97004 PIN Ø2 X 8

97005 PIN Ø2 X 10

97006

PIN FOR GEAR DIFFERENTIAL OUTDRIVE

ADAPTERS - D.2X9

97010 PIN Ø3 X 50

97016 PIN Ø2 X 12

97020 PIN Ø2,5 X 10

98000 GRUB SCREW M3X3

98001 GRUB SCREW M3X6

98003 GRUB SCREW M3X4



98004 GRUB SCREW M3X12

98012 GRUB SCREW M4X4

99001 SHAFT SEEGER Ø8

99003 E-CLIP Ø

99004 SHAFT SEEGER Ø6


